
Blackstone River Watershed 2003-2007 Water Quality Assessment Report  Appendix H H1 
51AHdoc DWM CN240.0 

APPENDIX H 
SUMMARY OF WMA REGISTRATION AND PERMITTING AND NPDES PERMITTING INFORMATION  

BLACKSTONE RIVER WATERSHED 



Blackstone River Watershed 2003-2007 Water Quality Assessment Report  Appendix H H2 
51AHdoc DWM CN240.0 

Table H1.  Water Management Act (WMA) registrations and permits in the Blackstone River Watershed. 

SYSTEM NAME REGISTRATION 
ID PERMIT ID REGISTERED 

VOLUME 

PERMITTED 
VOLUME 

(3/1/2004 - 
2/28/2009) 

SOURCE NAME PWS 
SOURCE ID 

SOURCE 
LOCATION 

WASH WATER PUMP #2 N/A GRAFTON 

CONCRETE MIX PLANT #1 N/A GRAFTON 

DOMESTIC WELL #3 N/A GRAFTON 

C-1 N/A MILLBURY 
[...]
Town of Hopedale 

NPDES # 
MA0102202 

SEGMENT 
MA51-10 

The Town of Hopedale Board of Water & Sewer Commission is authorized (MA0102202 issued in September 1999) to 
discharge an average monthly flow of 0.588 MGD of treated sanitary and industrial wastewater from the Hopedale WWTP via 
outfall #001 to the Mill River.  The facility’s whole effluent toxicity limits are LC50  > 100% and C-NOEC > 57% effluent using 
Ceriodaphnia dubia as a test species on a quarterly basis.  The total phosphorus limit between 1 April and 31 October is 1.0 
and 1.5 mg/L average monthly and daily maximum, respectively. 
Effluent 
Ammonia-nitrogen concentrations reported in the whole effluent toxicity reports between February 2000 and March 2008 
ranged from <0.1 to 19 mg/L (n=32) and all TRC measurements were reported as <0.05 mg/L (n=32). 
 

PERMITTEE 
Lewcott Corporation 

NPDES # 
MAG250969 

SEGMENT 
MA51-03 

The Lewcott Corporation is authorized (MAG250969 issued in June 2001) to discharge non-contact cooling water via Outfall 
#001 to the Blackstone River from their facility at 86 Providence Road, Millbury.  Their individual permit MA0028592 was 
terminated when the facility was covered under the general permit.  The maximum daily flow was 0.6 MGD.  The average 
monthly temperature ranges from 46 to 66 °F and the maximum daily temperature was 69°F.  The source of water for the 
facility is municipal and chlorine ranged from non-detect to 0.22 mg/L. 
 

PERMITTEE 
Town of Millbury 

NPDES # 
MA0100650 

SEGMENT 
MA51-03 

The Town of Millbury was authorized (MA0100650 issued in September 1999) to discharge from the Millbury Wastewater 
Treatment Plant (WWTP) a flow of 1.2 MGD average monthly of treated sanitary and industrial wastewater via outfall #001 to 
the Blackstone River.  The facility’s acute whole effluent toxicity limit was LC50  > 100% effluent using Ceriodaphnia dubia and 
Pimephales promelas as test species on a quarterly basis.  The TRC limit between April 1 and October 31 was 0.58 and 1.0 
mg/L average monthly and daily maximum, respectively.  The facility tied into the Upper Blackstone WPAD in January 2005. 
Effluent 
Ammonia-nitrogen concentrations reported in the whole effluent toxicity reports between February 2001 and December 2004 
ranged from 9.84 mg/L to 20mg/L (n=9).  With the exception of one measurement (0.09 mg/L), TRC concentrations were all 
<0.05 mg/L (n=15). 
Ambient 
Hardness of the Blackstone River collected at the Riverlin Street Bridge off Route 122A ranged from 56 to 90 mg/L (n=15). 
 



Blackstone River Watershed 2003-2007 Water Quality Assessment Report  Appendix H H10 
51AHdoc DWM CN240.0 

PERMITTEE 
New England Plating Company 

NPDES # 
MA0005088 

SEGMENT 
MA51-08 

The New England Plating Company was authorized (MA0005088 issued in February 2000) to discharge an average monthly 
flow of 0.2 MGD of treated wastewater via outfall # 001 to “Mill Brook”.  The facility’s acute whole effluent toxicity limit was 
LC50  > 100% effluent using Ceriodaphnia dubia and Pimephales promelas as test species on a quarterly basis.  The facility 
ceased operation and the permit was terminated by EPA in March 2002.   
Effluent 
Ammonia-nitrogen concentrations reported in the whole effluent toxicity reports between February 2000 and July 2001 ranged 
from 1.24 to 6.42 mg/L (n=6).  No TRC was detected <0.05 mg/L (n=6). 
 

PERMITTEE 
Town of Northbridge 

NPDES # 
MA0100722 

SEGMENT 
Unnamed tributary to MA51-04 

The Town of Northbridge is authorized (MA0100722 issued in September 2006 and modified in March 2008) to discharge the 
WWTP in Whitinsville an average monthly flow of 2.0 MGD of treated effluent via outfall #001 to an unnamed tributary of the 
Blackstone River.  The facility’s whole effluent toxicity limits are LC50  > 100% and C-NOEC > 83% effluent using Pimephales 
promelas as test species on a quarterly basis.  The average monthly total phosphorus limit between 1 April and 31 October is 
0.2 mg/L and between 1 November and 31 March is 1.0 mg/L.  A major upgrade to the facility including UV for disinfection was 
completed in December 2003. 
Effluent 
Ammonia-nitrogen concentrations reported in the whole effluent toxicity reports between February 2000 and January 2008 
ranged from 0.05 to 33 mg/L (n=34) and the TRC concentrations ranged from <0.02 to 0.13 mg/L (n=35) with four 
measurements <0.05 mg/L (two measurements of which were after UV was used for disinfection). 
Ambient 
Water from the unnamed tributary of the Blackstone River was collected upstream from the Northbridge WWTP discharge and 
used as a control in three of the four most recent modified acute and chronic whole effluent toxicity tests.   Survival of P. 
promelas exposed (7-day) has ranged from 53 to 90% in three tests conducted between April 2007 and January 2008.  
Survival was <75% in the April 2007 test event. 
River water hardness ranged from 16 to 38 mg/L (n=3). 
 

PERMITTEE 
Riverdale Mills Corporation 

NPDES # 
MAG250279 

SEGMENT 
MA51-04 

Riverdale Mills Corporation is authorized (MAG250279 issued November 1995) to discharge once-through non-contact cooling 
water from their facility at 130 Riverdale Street in Northbridge to the Blackstone River.  The maximum daily flow was 0.19 
MGD.  The average monthly temperature ranged from 60 to 78°F and the maximum daily temperature was 78°F.  
 

PERMITTEE 
Saint-Gobain Abrasives, Inc. and Saint-

Gobain Ceramics & Plastics, Inc. 

NPDES # 
MA0000817 

SEGMENT 
Subwatershed of MA51-08 

The Saint-Gobain Abrasives, Inc. and Saint-Gobain Ceramics & Plastics, Inc. (formerly the “Norton Company” is authorized 
(MA0000817 issued in December 2003) to discharge the following from the facility located at 1 New Bond Street in Worcester 
to Weasel Brook. 

Outfall 001:  0.13 MGD (average monthly) of non-contact cooling water, steam condensate, and stormwater.   
Outfall 003:  0.13 MGD (average monthly) of hydraulic, process equipment, and air conditioning non-contact cooling water, 
steam condensate, and stormwater, and stormwater via a coal pocket and a parking lot. 
Outfall 004:  0.02 MGD (average monthly) of non-contact cooling water from air conditioning units. 

The acute whole effluent toxicity limit for each outfall is LC50  > 100% effluent using C. dubia as test species once per year.   
Effluent 
Outfall 001:  Ammonia-nitrogen concentrations reported in the whole effluent toxicity reports between July 2004 and July 2007 
were all < 0.25 mg/L (n=4) and TRC concentrations were all <0.02 mg/L (n=4). 
Outfall 003:  Ammonia-nitrogen concentrations reported in the whole effluent toxicity reports between July 2004 and July 2007 
were all < 1.2 mg/L (n=4) and TRC concentrations were all <0.02 mg/L (n=4). 
Ambient 
Survival of C. dubia exposed (48-hours) to water collected from an unnamed tributary to Weasel Brook was > 90% (n=5).  
River water hardness ranged from 82 to 330 mg/L in the five tests conducted between July 2004 and July 2007 for both 
outfalls 001 and 003.   It should also be noted that specific conductivity in the river water samples was very high (1007 to 4546 
μmhos/cm). 
 

PERMITTEE 
True Plastics, Inc. 

NPDES # 
MAG250962 

SEGMENT 
MA51-02 

True Plastics, Inc. is authorized (MAG250962 issued in February 2005) to discharge non-contact cooling water to the Middle 
River from their facility at 70 Fremont Street in Worcester.   The facility installed a closed-loop cooling system in December 
2007 and has requested to have their permit terminated. 
 



Blackstone River Watershed 2003-2007 Water Quality Assessment Report  Appendix H H11 
51AHdoc DWM CN240.0 

PERMITTEE 
United County Industries 

NPDES # 
MAG250014 

SEGMENT 
MA51-03 

United County Industries is authorized (MAG250014 issued in November 2001) to discharge non-contact cooling water to the 
Blackstone River from their facility at 32 Howe Avenue in Millbury.  The individual permit MA0034665 was terminated when 
they were covered under the general permit.   The maximum daily flow was 0.029 MGD.  The average monthly temperature 
ranged from 63 to 81°F and the maximum daily temperature was 88°F.   The source of water for the facility is a private well. 
 

PERMITTEE 
Town of Upton 

NPDES # 
MA0100196 

SEGMENT 
Unnamed tributary to MA51-12 

The Town of Upton is authorized (MA0100196 issued in March 2006) to discharge from the Upton Wastewater Treatment 
Facility an average monthly flow of 0.4 MGD of treated municipal wastewater via outfall #001 to an unnamed tributary of the 
West River.  The advanced WWTF treatment process consists of aeration, secondary settling, phosphorus removal, sand 
filtration, chlorine contact and sodium bisulfite dechlorination.  The facility was upgraded from a 0.3 to a 0.4 MGD facility since 
the 2002 permit.  The facility’s whole effluent toxicity limits are LC50  > 100% and C-NOEC > 98% effluent using both 
Ceriodaphnia dubia and Pimephales promelas as test species on a quarterly basis.  The TRC limits between 1 April and 31 
October is 0.0112 and 0.0194 mg/L, average monthly and daily maximum, respectively.  The average monthly total 
phosphorus limit between 1 April and 31 October is 0.2 mg/L and between 1 November and 31 March is 1.0 mg/L. 
Effluent 
Ammonia-nitrogen concentrations reported in the whole effluent toxicity reports between October 2002 and January 2008 
ranged from <0.1 to 8.4 mg/L and only one detectable concentration of TRC (0.4 mg/L in April 2003; all the rest of the 
measurements <0.05 mg/L) were reported (n=25).  
 

PERMITTEE 
Upper Blackstone Water Pollution 

Abatement District (UBWPAD) 

NPDES # 
MA0102369 

SEGMENT 
MA51-03 

The Upper Blackstone Water Pollution Abatement District (UBWPAD) is authorized (MA0102369 issued in September 1999 
and modified in December 2001) to discharge from the UBWPAD a flow of 56 MGD (average monthly) of treated sanitary 
and industrial wastewater via outfall #001 to the Blackstone River.  A new draft permit was developed for this facility but a 
new final permit has not been issued. 
Facility description:  The UBWPAD wastewater treatment plant includes the following treatment units: mechanical bar racks, 

grit chambers, primary clarifiers, activated sludge aeration tanks, secondary clarifiers, chlorine disinfection basins, 
dechlorination facilities, and chemical addition facilities for total phosphorus removal. Sludge is thickened, dewatered 
and incinerated in a multiple hearth incinerator. The District accepts sludge from many communities, which is 
dewatered and incinerated in the multiple hearth incinerator. The District also accepts septage from many communities, 
which is stored in a septage holding facility and then introduced into the headworks of the treatment facility. Effluent 
from the treatment plant is discharged though outfall 001, to a discharge channel to the Blackstone River.  The 
UBWPAD is in the process of a major upgrade of the treatment facility. The upgrade is being completed in two phases. 
Phase I addresses peak flow management, headworks, primary treatment, disinfection, odor control, hazardous waste 
remediation, and air pollution control improvements. The Phase I upgrade will increase the ability of UBWPAD to 
accept flow from the CSO treatment facility in Worcester. Phase II upgrades include improvements to the advanced 
treatment facilities plus additional hazardous waste remediation. Both phases are scheduled to be complete by August 
5, 2009. The preliminary and primary treatment facilities are being upgraded to accept a peak hourly flow of 160 MGD, 
thereby providing primary treatment to flows that currently are discharged with minimal treatment at the CSO facility. 
The advanced treatment process is being designed to accept a peak hour flow of 120 MGD and a maximum daily flow 
of 80 MGD. Discharges in excess of the advanced treatment process capacity will receive primary treatment and 
disinfection and be discharged through outfall 001A, which will be located adjacent to outfall 001. 

The facility’s whole effluent toxicity limits are LC50  > 100% and C-NOEC > 90% effluent using C. dubia and Pimephales 
promelas as test species on a quarterly basis.  The average monthly TRC and total phosphorus limits between 1 April and 
31 October is 0.012 mg/L (0.021 mg/L daily maximum) and 350 lbs/day, respectively. 
Effluent 
Ammonia-nitrogen concentrations reported in the whole effluent toxicity reports between January 2000 and January 2008 
ranged from 0.024 to 10.5 mg/L (n=31).  With the exception of five measurements in October 2002, 2003, and 2004 and 
January and April 2004 when TRC concentrations ranged from 0.13 to 0.66 mg/L, no detectable concentrations of TRC 
were reported (n=31). 
Ambient 
Blackstone River water hardness ranged from 52 to 122 mg/L (n=34). 
 

PERMITTEE 
Town of Uxbridge 

NPDES # 
MA0102440 

SEGMENT 
MA51-05 

The Town of Uxbridge is authorized (MA0102440 issued in September 1999) to discharge from the Uxbridge Sewer 
Commission a flow of 2.5 MGD (average monthly) of treated sanitary and industrial wastewater via outfall #001 to the 
Blackstone River.  The facility’s whole effluent toxicity limits are LC50  > 100% effluent using Ceriodaphnia dubia as test 
species two times per year.  The TRC limit between 1 April and 31 October is 0.24 and 0.42 mg/L (average monthly and 
daily maximum, respectively.  The average monthly total phosphorus limit between 1 April and 31 October is 1.0 mg/L. 
Effluent 



Blackstone River Watershed 2003-2007 Water Quality Assessment Report  Appendix H H12 
51AHdoc DWM CN240.0 

Ammonia-nitrogen concentrations reported in the whole effluent toxicity reports between April 2000 and December 2007 
ranged from <0.075 to 15.8 mg/L (n=15) and Total Residual Chlorine (TRC) concentrations were all <0.07 mg/L with the 
exception of May 2007 when the TRC was reported at 0.5 mg/L (n=16). 
Ambient 
River water hardness was 48 mg/L in May 2007. 

 
PERMITTEE 

Worcester Department of Public Works 
NPDES # 

MA0G640052 
SEGMENT 
MA51064 

The Worcester Department of Public Works is authorized (MAG640052 issued in May 2001) to discharge treated filter 
backwash from the Worcester Water Filtration Plant via outfall #001 to Holden Reservoir #2.   The individual permit 
MA0032093 was terminated when the facility was covered under the general permit.  The maximum daily flow ranged from 
0.18 to 0.60 MGD.  The average monthly TRC was 0.071 mg/L and the maximum daily concentration was 0.32 mg/L.   Alum 
is used as a coagulant aid; the maximum daily concentration ranged from 0.78 to 5.2 mg/L.   The average monthly TRC was 
0.071 mg/L and the maximum daily concentration was 0.32 mg/L. 
 
 

PERMITTEE 
Wyman Gordon Company, Grafton 

NPDES # 
MA0004341 

SEGMENT 
Tributaries to MA51-09 

The Wyman Gordon Company is authorized (MA0004341 issued in September 2006 and modified in February 2008) to 
discharge from five outfalls at their facility located at 244 Worcester Street in North Grafton.   Outfall 010 is comprised of 
various process wastewaters, non-contact cooling water and storm water which are discharged to the Quinsigamond River if 
there is an overflow from the Runoff Management Facility (RMF).  If there is a hydraulic overflow of the Runoff Management 
Facility (RMF) in excess of 1.4 cfs this is discharged via outfall #001 to wetlands adjacent to “East Brook” and the 
Quinsigamond River.  The facility is also authorized to discharge storm water via Outfalls #007 and #008 to “Bonny Brook”, 
and via Outfall #009 to wetlands adjacent to “East Brook” and the Quinsigamond River.  The facility’s acute whole effluent 
toxicity limits are LC50  > 100% effluent using Ceriodaphnia dubia as test species for both outfalls #010 and #001. 
Effluent 
Acute whole effluent toxicity tests were conducted on the Wyman Gordon Company RMF discharge from outfall #010 
between May 2000 and February 2008.  The LC50’s for C. dubia ranged from <6.25 to >100% effluent (n=12), and four test 